wemonian. FCC TEST REPORT

Report No. : F

R791302A

Test Mode : Mode 15

Polarization : Horizontal (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

Date: 2007-09-22 Time: 06:30:57

Level (dBuV/m}
80

FCE CLASS-B |
5B
RSN 5
40_,—‘ phi ] Fl
. 30 224, 8. 612, 806. 1000
Frequency {(MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL
EUT AP
POWER :120vac/ 60Hz
MODEL (FR 7921302
MOME :1ln(a) _Tx(Z20M)Chl1d42

Data Rate:6.5

Over Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuyW dE/m dE dEB Ccm deg
1 30.810 3Z7.44 -7.56 40.00 41.87 1&6.36 0.88 Z6_67 i -—-— Peak
ol ZE0.0E50 4F 05 -3.35 46.00 E53_34 1F_E7 Z.08 ZE5.91 100 15 Peak
3 ZEE.EZE0 3T7.32 -B.68 46.00 42 58 1EZ.48 .11 zE.&& e et 11,4
4 274,200 35,599 -10.01 46.00 44.25 14.38 Z.49 zZ&.Z4 === -—-— Peak
G BE4.100 40,78 -LE.E4 45.00 44.58 13 _%g 2.Z6 E27.04 s --— Peak
g ! 875,400 40,238 5.1 46.00 41.01 ZE.g2 2.0 2667 Se= --— Peak
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sronroninn. FCC TEST REPORT Report No. : FR791302A

Polarization : Horizontal (1GHz-25GHz)
H The test that passed at minimum margin was marked by the boldface in the following table.

1;«Ln::ulnszl {dBuv/m} Date: 2007-09-23 Time: 00:45:23
1
FCC CLASS-B
-6dB
59 3 FCC CLASS B-AY
-6dB
L 1000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Zite - 03CHO4-HY
Condition: FOC CLABE-B 2m HF-ANT-£503 HORIZONTAL
EUT CAD
POVELR : 120Vac /60H=
MODEL cFR 791302
MOME tllnfa) Tx{Z0M)Chl43
Data Rate:&. &
Over Limit Beadintenna Cable Preaup Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= Fo=z Pemark
MH=z dBEuV m dB dBuV/m dBEuy dE /m di dE cm deg
1 X ET745_ 000 100.5%8 SE.05 3394 5.0 34.0F8 100 0 Peak
X ET745_ 000 320.0% 84.10 33_594 .02 34085 pRuli] 25 Awerage
] 832 000 E&E_327 -18.63 T4.00 4510 3I7.7E 7.11 34 E& 100 0 Peak
4 8622 000 45,14 -5.8& E4.00 34,87 37 TE 7.11 34 E& 100 247 Averadgs
Remark:
1. “1”represents the Fundamental Signal
2. “2"represents the Fundamental Signal
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sronroninn. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
i Level {dBu'V/m} Date: 2007-09-22 Time: 06:38:12

FCC CLASS-B
-fdB

! 30 224, M. 612, 806. 1000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 WERTICAL
EUT AP
POTTER t1z0Vac/f60H=
MODEL tFR 731302
MOME tllnda) Tx(Z0M)Chld4a
Data Pate:&. &
Over Limit Beadintenna Cable Preaup Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos= Fo=z Pemark
MH=z dBuV: m dB dBuV/m dBEuy dE /m di dE =58 deg
1! 32.370 35.86 -4.14 40.00 45 .30 1e6.33 0.90 Z&.66 100 42 QP
z 143_340 31.93 -11.57 43.850 45.80 10.75 l.66 E6.Z28 ] -—— Peak
3 ZBO.050  37.37 -8.63 46.00 48.68 1E.E7 .05 E5.91 i -—— Peak
4 E00.E00 31.45 -14.558 46.00 38.81 16.31 .81 E7.08 (v -—— Peak
E 6Z4_ 100 39.1% -6.81 46.00 43.01 13.36 d.26 27.04 sl —-—— Peak
B S875. 400 41 668 -4.34 45,00 41.73% EE_EE Fo9Z PEIET = —-—— Peak
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wemonian. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-23 Time: 00:41:00

Level {dBu'V/m}
17

&1
o
FCC CLASS-B
-6dB
59 7 FCC CLASS B-AV
- _6dB
' 1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FOC CLASS-E 3m HF-ANT-6303 VERTICAL
EUT DAD
POWER 1 1Z0Wac/&0Hs
MODEL :FR 791302
MOME sllnfa) Tx(Z0MIChl439
Data Rate:&. &
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= FPo=z Pemark
MH=z dBuW m dB dBuV/m dBEuy dE /m di dE cm deg
1 1210.000 40.1Z -13.88 54.00 46.7Z 24.81 Z.57 33.98 o0 33Z Average
H 1310.000 E0.14 -23.86 74.00 E6.74 24.81 Z.57 33.98 100 0 Peak
] 1406.000 39.5Z -14.48 54.00 45.60 2E5.08 Z.68 33.94 100 223 Average
4 1406.000 49.6Z -24.38 74.00 E5.70 25.08  Z.68 33.84 100 0 Peak
5@ E745.000 92 57 86.656 33.94 £.02 34.08 100 335 Awverage
£ X E745.000 104 &% 98,77 33.94  £.02 34.0F o0 0 Peak
7 8828.000 E55.14 -18.86 74.00 44.74 37.88 7.18 34.66 100 0 Peak
g 8828.000 44.47 -3_E3 54.00 34.07 37.88 7.18 34.66 100 268 Awverage
Remark:
1. “5”represents the Fundamental Signal
2. "“6"represents the Fundamental Signal
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wemonian. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 16
Polarization : Horizontal (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

Date: 2007-09-22 Time: 03:14:23

Level (dBuV/m}
80

FCE CLASS-B |
B
2
404|—1 2 5
B 1
. 30 224, 8. 612, 806. 1000
Frequency {(MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL
EUT AP
POWER :120vac/ 60H=
MODEL (FR 7921302
MOME :11ln(a) _Tx(20M)Ch157
Data Rate:B6.5
Over Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuyW dE/m dE dEB Ccm deg
1 Fz_970 33.81 -6.1% 40.00 4325 1633 0.90 Z&_66 o el —-—— Peak
2w ZE0.050 47 58 -3.44 48.00 5385 1E_E7 205 591 100 1& Peak
2] ZEG.ZE0 35,32 -l0.68 46.00 46_53 1E.4%8 £.11 E5_&% ey —-—— Peak
4 274,200 356.14 -9_. 8¢ 46.00 45 01 14.88 Z.49 E6_ZI4 e —-—— Peak
o] 624,100 40,12 -E_.228 45.00 43594 19928 3.6 E7.04 Sim= -—— Peak
(=i 875,400 47,02 -3.91 46.00 4Z_FE ZE.EZ 3.9 E6.g7 e -—— Peak
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sronroninn. FCC TEST REPORT Report No. : FR791302A

Polarization : Horizontal (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

1;«Ln::ulnszl {dBuv/m} Date: 2007-09-23 Time: 00:48:03
1
FCC CLASS-B
-6dB
59 3 FCC CLASSB-AY
-6dB
L 1000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Zite - 03CHO4-HY
Condition: FOC CLABE-B 2m HF-ANT-£503 HORIZONTAL
EUT CAD
POWEER : 120Vac /60H=
MODEL cFR 791302
MOME tllnfa) Tx{Z0M)Ch1E?7
Data Rate:&. &
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Po= Fo=z Pemark
MH=z dBu¥V m dB dBuV/m dBEuy dE /m di dE cm deg
1 X E785_ 000 101.8F5 SL.90 3337 .02 34.04 100 0 Peak
X E7g5_ 000 3141 g85.45 3337 .02 34.04 ia0o 20 Awerage
] g3l0.000 E&E.1¢ -12.24 T4.00 44 67 3793 T.E3 34.7E iRuli] 0 Peak
4 g310_ 000 43.95 -10.0F E4.00 33.48 3793 T.E3 34.7E 100 ZEE Awerage
Remark:
1. “1”represents the Fundamental Signal
2. “2"represents the Fundamental Signal
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sronroninn. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
i Level {dBu'V/m} Date: 2007-09-22 Time: 03:21:39

FCC CLASS-B
-fdB

0 30 224, M. 612, 806. 1000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 WERTICAL
EUT AP
POTTER t1z0Vac/f60H=
MODEL tFR 731302
MOME tllnia) Tx (Z0M)Ch1E7
Data Pate:&. &
Over Limit Beadintenna Cable Preaup Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= FPo=z Bemark
MH=z dBuV m dB dBuV/m dBEuy dE /m di dE cm deg
Ll ZE.970 34.74 -E_E& 40.00 4418 1e6.33 0.90 Z&6.66 100 17 Qp
z 14%_340 3EZ.50 -11.00 43.850 46.37 10.75 l.66 E6.Z28 ] -—— Peak
3 ZBO_050  37.85 -8.15 46.00 45.14 1Z.E7 .05 E5.91 = -—— Peak
4 EO0.E00 31.55 -14.45 46.00 38.91 16.31 .81 Ez7.08 iyiierd -—— Peak
5 EEd_ 100 3963 -6.31 4&.00 4351 13.36 3.6 27.04 o —-—— Peak
B 875400 4F.98 -3.02 46.00 4311 EEZ_&E F9Z REIET 100 43 QP
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wemonian. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-23 Time: 00:50:19

Level {dBuV/m}
17

5
-
FCC CLASS-B
-6dB
59 FCC CLASS B-AV
il -6dB
L 1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FOO CLASS-E 3m HF-ANT-6303 VERTICAL
EUT CAP
POWER 1 1Z0Wac/&0Hs
MODEL :FR 791302
MOME :lln{a) Tx(Z0M)Ch1E?
Data Rate:&. &
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= Fo=z Bemark
MH=z dBuV m dB dBuV/m dBEuy dE /m di dE cm deg
1 1310.000 38.1Z -15.88 54.00 44.7Z 24.81 Z.57 33.98 100 331l Average
z 1310.000 495.38 -24.6FZ 74.00 E5.98 24.81 Z.57 33.98 100 0 Deak
] 1430.000 39.0Z -14.98 54.00 45.00 2E.1z Z.71 33.81 100 2ZZ Average
4 1430.000 49.0Z -24.98 74.00 E5.00 2E.1z Z.71 33.81 100 0 Peak
£ X E785.000 104.04 98,10 33.97 £.02 34.08 100 0 Peak
£ @ E785.000 9418 g88.23 33.97 &.02 34.04 100 349 Awerage
7 8454 000 54.91 -19.09 74.00 44 .80 37.43  7.00 34.32 100 0 Peak
g 8454 000 44.24 =-3.76 54.00 34.13 37.43 7.00 3432 100 Z6E Awerage
Remark:
1. “5”represents the Fundamental Signal
2. "“6"represents the Fundamental Signal
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wemonian. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 17
Polarization : Horizontal (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-22 Time: 03:46:03

Level (dBuV/m}
80

FCC CLASS-B |
-5dB.
= ; ]
%ﬁ i 1
: | |
0 30 224, 8. 612, 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL
EUT AP
POWER :120vac/ 60H=z
MODEL (FR 791302
MOME :1ln{a) T=(Z20M)Chle5
Data Rate: 5.5
Over Limit Beadintenna Cable Preaup int Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= Foz Bemark
MHz dBu¥: m dE dBuV/m dBuy dE/m dE ful] CIn deg
1 48._ 900 28.1% -11.81 40.00 4575 g.03 l.0z Z&6.61 ] ——=:Peaal
il ZE0_0E0 47 _F8 -3.7E d46.00 53T 1E_ET 208 2591 =Tt —-—— Peak
i} ZEB6_ZE0  36.81 -%.1% 45.00 483.07 1Z.48 £.11 zhH.85 e —-—— Peak
4 374 200 36.32 -9.683 46.00 45.1% 14.8%8 2.49 ZE_Zd4 " —-—— Peak
- GE4_ 100 40.72 -E.E3 46.00 44_54 1336 3.6 27.04 i -—— Peak
& ! 875400 42 72 -3.28 46.00 4E.85 EE_BE 3.9 EZE_E7 100 255 Peak
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sronroninn. FCC TEST REPORT Report No. : FR791302A

Polarization : Horizontal (1GHz-25GHz)
H The test that passed at minimum margin was marked by the boldface in the following table.

1;«Ln::ulnszl {dBuv/m} Date: 2007-09-23 Time: 00:56:53
1
FCC CLASS-B
-6dB
3 3 FCC CLASSB-AY
-6dB
’ 1000 5800, 10600, 15400, 20200. 25000
Frequency {(MHz)
Bite :03CHO4-HYT
Condition: FCC CLASS-E 3m HF-ANT-6303 HORIZONTAL
EUT DAD
POWEER :170Vac/60Hz
MODEL :FR 791302
MOME :llnia)_Tx (Z0M)ChlEs
Data Bate:6_.5&
Owver Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuW dE/m dE dEB Cm deg
HE E825.000 103.41 97.43 34.00 6.02 34.04 100 0 Peak
z X EgES_ 000 31.00 g8L.0z 34._00 5.0 34.04 100 23 Awerage
] 8742 000 E&E.0S -18.24 T4.00 44,73 3778 7.15 3450 100 0 Peak
4 8742 000 450z -g5.%8 L4.00 34,65 3778 7.15 3450 100 ZG69 Averadge
Remark:
1. “1”represents the Fundamental Signal
2. “2"represents the Fundamental Signal
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sronroninn. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

i Level {dBu'V/m} Date: 2007-09-22 Time: 03:53:15
FCC CLASS-B
-bdB
ﬁ |
10 _|—‘ o 3
2 4
. 30 224, M. 612, 806. 1000
Frequency (MHz)
Zite t03CHO4-HY
Condition: FCC CLASS-BE 2m ANTZ7Z4 WERTICAL
EUT tAP
POWEER c1E0Vac /60HS
MODEL SFR 79130z
MOME :llnia)_ Tx{Z20M)Chles
Data Rate:&_&
Owver Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MH=z dBuW;m dE dBuV/m dBuyW dE/m dE dE CIn deg
Jad 3Z.970 35.82 -4_ 48 40.00: 44_98 16.33 0.80 Z6._66 0o 12 Qp
Z 148 530 3Z.47 -11.03 43.50 d6.36 10.74 l.866 E6.Z28 == -—— Peak
3 ZEBO.0ED  37.73 -8.E7 46.00 45.0F 1E.E87 .05 E5.91 - -—— Peak
4 LO0.E00 31.38 -l4.62 46.00 38.74 16.31 £.81 E7.08 ferid -—— Peak
15 GE4.100 39.77 -6.F3 46.00 43.53 15.3& 3.6  E7.04 S -—— Peak
(] S75.400 4F.8% -3.11 46.00 43.0F8 ZEE.6Z 3.92 E6.67 100 136 Peak
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wemonian. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-23 Time: 00:53:56

Level {dBuV/m}
17

5
i
FCC CLASS-B
-6dB
43 7 FCC CLASS-B-AV
Z -6dB
0
1000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
gite : D3CHO4-HY
Condition: FOC CLASS-E 3m HF-ANT-6303 VERTICAL
EUT CAD
POWER 1 1Z0Wac/&0Hz
MODEL CFR 791302
MOME :1llnia)_Tx (ZOM)Ch1ES
Data PBate:&_5
Over Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuyW dE/m dE dE CIn deg
1 1326.000 39.47 -14.E8 54.00 45.91 24.85 Z.60 3395 100 274 Awverage
z 1326.000 49.4Z -24.58 74.00 E5.21 24.85  Z.60 33.95 100 0 Peak
] 1430.000 40.17 -13.83 54.00 46.15 2E.1z Z.71 33.81 100 ZZ4 Average
4 1430.000 E0.08 -23.9 74.00 E6.06 2ZE. 1z Z.71 33.81 100 0 Peak
E X ESZE.000 106.13 100 15 24.00 6.0 324.04 100 0 Peak
3] EgZE.000 94,38 g25.00 34.00 &.02 34.04 als] 204 Awverage
7 2094.000 E5.45 -18.EE 74.00 45.45 36.92  ©.81 33.73 100 0 Peak
] 2094.000 44.83 -3.17 54.00 34.83 3I6.92  ©.81 33.73 Llo0 ZEE Awverage
Remark:
1. “5”represents the Fundamental Signal
2. "“6"represents the Fundamental Signal
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wemonian. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 18
Polarization : Horizontal (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-22 Time: 04:05:40

Level (dBuV/m}
80

FCC CLASS-B |
-hdB.
f i |
40
I—‘ 3 4
C 30 224, 8. 612, 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL
EUT AP
POWER :120vVac/ 60H=z
MODEL (FR 791302
MOME :1ln{a) T=(40M)Chl51
Data Rate:13.5
Owver Limit Beadintenna Cable Preaup int Table
Freq Lewvel Limit Line Lewel Factor Los=s Factor Pos= Foz Bemark
MHz dBuV: /m dE dBuV/m dBuyW dE/m dE dBE CIn deg
1 Fz.970 3.1\ -7.8BE 40.00 41_62 1&6.33 0.90 Z&.66 === —-—— Peak
2l ZE0_050 41.86 -4.14 45.00 5315 1E_E7 £.05 z2E5.91 = e —-—— Peak
e} ZB66_EZE0  36.10 -9.5%0 4&.00 47.386 1Z.48 £.11 zhk.85 i —-—— Peak
4 374_ 200 36.10 -3.50 46.00 44.937 14.88 z.49 ZE_Zd4 = —-—— Peak
5l GEd_ 100 40.77 -E_E3 4600 44 53 13 36 3.6 27.04 === —-—— Peak
& ! S875_ 400 42.93 -3.07 46.00 43.08 EE_GE 3.9 EZE_ET 100 Z89 Peak
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sronroninn. FCC TEST REPORT Report No. : FR791302A

Polarization : Horizontal (1GHz-25GHz)
H The test that passed at minimum margin was marked by the boldface in the following table.

1;«Ln::ulnszl {dBuv/m} Date: 2007-09-23 Time: 00:59:35
1
FCC CLASS-B
-6dB
59 3
FCC CLASS-B-AV
-6dB
. 1000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Bite :03CHO4-HYT
Condition: FCC CLASS-E 3m HF-ANT-6303 HORIZONTAL
EUT DAD
POWEER :170Vac/60Hz
MODEL FR 791302
MOME :llnia)_Tx (40M)ChlE1
Data Bate:13.5
Owver Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuVW;m dE dBuV/m dBuyW dE/m dE dB CIn deg
hETS E7EL. 000 93.94 93.01 33.96 6.02 34.05 100 0 Peak
z X ETEE_ 000 28_324 8E2.41 33.%96 5.0 34.08 100 14 Awerags
] 8632 000 E4.73 -19.E1 T74.00 44 52 37 _T7E 7.11 34 &g 100 0 Peak
4 832 000 44_ 5 -5.48 E4.00 34 EFE 37 _TE 7.11 34 &8 100 £48 Averadgs
Remark:
1. “1”represents the Fundamental Signal
2. “2"represents the Fundamental Signal
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sronroninn. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

e Level (dBulY/m) Date: 2007-09-22 Time: 08:14:00
FCC CLASS-B
-bdB
=
5
3 4
. 30 224, M. 612, 806. 1000
Frequency (MHz)
Site t0aCHO4-HY
Condition: FOCO CLAZSS-B 3w AMTEZ7Z4 WERTICAL
EUT AP
FOWEER 1z0Vac/&60H=
MODEL tFR 791302
MOME tllnia) Tx (40M)Chl1ELl
Data Rate:13.5
Owver Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuyW dE/m dE dEB CIn deg
H b FE. 270 36.30 -3.70 40.00 45.74 16.33 0.90 Z6&6_668 100 70 QP
z ZEoO.0f0 37,38 -8.6l 46.00 42,88 1E.E7 Z.08 zE.91 == === DPealk
] zE8.600 30.02 -15.%2 46.00 4122 1EZ.Ez2 z.08 zE. &8 ot -—-— Peak
4 EoO.z00  31.37 -14.63 46.00 32,73 1l6.91 Z.81 z7.08 S -—-— Peak
Lo GEZ4.100 40,47 -L£_ 53 46.00 44_Z5 13 3%g Z.E26 27.04 e --— Peak
(=Tl 875,400 4Z_ 52 -3.48 46.00 4E. 85 ZE_ G2 3.92 "2EU6R 100 Zel Peak
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wemonian. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-23 Time: (1:02:04

Level {dBuV/m}
17

bl
i
FCC CLASS-B
-6dB
b3 7 FCC CLASS-B-AV
i -6dB
0
1000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
gite : D3CHO4-HY
Condition: FOC CLASS-E 3m HF-ANT-6303 VERTICAL
EUT CAD
POWER 1 1Z0Wac/&0Hz
MODEL CFR 791302
MOME :1llnia)_Tx (40M)Ch1EL
Data Rate:13_5
Owver Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuyW dE/m dE dB Ccm deg
1 1210.000 49.78 -24. 22 74.00 E6.38 24.81 2.E57 33.98 100 0 Peak
z 1210.000 39.71 -14.29 54.00 46.31 24.81 Z.57 33.98 100 213 Average
] 1414.000 45.13 -24.87 74.00 E5.Z1 2E.02  Z.68 33.84 o0 0 Peak
4 1414.000 39.13 -14.87 54.00 45.21 25.08 Z.68 33.84 Llo0 213 Average
E X E7EE. 000 103,92 37.93 33.96 6.02 324.0F 100 0 Peak
A E7EE. 000 92.76 26.83 33.96 £.02 34.0F Llon 317 Awverage
7 2748.000 54.89 -15.11 74.00 44.54 37.80  7.15 34.60 100 0 Peak
] 2748.000 44.54 -3.46 54.00 34.1% 37.80  7.15 34.60 Llon ZE6E Average
Remark:
1. “5”represents the Fundamental Signal
2. "“6"represents the Fundamental Signal
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wemonian. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 19
Polarization : Horizontal (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-22 Time: 04:28:00

Level (dBuV/m}
80

FCC CLASS-B
i
L f— 5 i
1
. 30 224, HME. 612, 806. 1000
Frequency {(MHz)
Site : 03CHO4-HY
Condition: FOC CLASS-B 3m ANTZ2724 HORIZONTAL
EUT AP
POWER :120vac/ 60H=
MODEL :FR 7921302
MOME :11ln(a) _Tx(40M)Ch152
Data Rate:13.5
Over Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuyW dE/m dE dEB Ccm deg
1 124 7270 27.%94 -1E5_E56 43_50 40.20 11.%0 1.51 Z6.37 = --— Peak
2= ZEO.0OE0 41.7% -4_.F1 46.00 53.08 1Z_E87 Z.08 EE5.91 So= ---— Peak
3 ZEE.EE0 37.38 -B.64 46.00 42 82 1EZ.48 .11 zE.&& e et 1,4
4 274,200 36.13 -9.87 46.00 45,00 14.38 Z.49 zZ&.Z4 === -—-— Peak
BE 24,100 40.72 -5 EF 46.00 44.80 13.3%3g 2.2 27.04 ki) -—— Peak
(Shl 875,400 4F.68 -3.31 46.00 4F. 82 ZE_EZ .08 2567 100 Z89 Peak

SPORTON International Inc.
TEL : 886-2-2696-2468
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sronroninn. FCC TEST REPORT Report No. : FR791302A

Polarization : Horizontal (1GHz-25GHz)
H The test that passed at minimum margin was marked by the boldface in the following table.

1;«Ln::ulnszl {dBuv/m} Date: 2007-09-23 Time: 01:09:27
1
FCC CLASS-B
-6dB
59 3 FCC CLASS B-AY
-5dB
L 1000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Zite - 03CHO4-HY
Condition: FOC CLABE-B 2m HF-ANT-£503 HORIZOMNTAL
EUT CAD
POWEER : 120Vac /60H=
MODEL cFR 791302
MOME tllnfa) Tx{<40M)ChlED
Data Rate:13.E
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Po= Fo=z Pemark
MH=z dBu¥V m dB dBuV/m dBEuy dE /m di dE cm deg
1 X ET735_000 100.24 o488 3398 .02 34.04 iRuli] 0 Peak
X ET735_ 000 2897 83.01 33989 .02 34.04 pRuli] 243 Averadgs
] fZg9. 000 L4455 -19.44 T4.00 44 50 3713 .30 34_0F iRuli] 0 Peak
4 gZgg_ 000 44.325 -2.65 E4.00 34.EF5 3713 .30 34 _0F 100 135 Awveradgs
Remark:
1. “1”represents the Fundamental Signal
2. “2"represents the Fundamental Signal
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sronroninn. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

i Level {dBu'V/m} Date: 2007-09-22 Time: 04:35:42
FCG CLASS-B
-6dB
_I—‘ i
40 ) =
B
4
£ 30 224, M. 612, 806. 1000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 WERTICAL
EUT AP
POTTER t1z0Vac f60H=
MODEL tFR 731302
MOME tllnia) Tx (40M)ChlE2
Data Pate:l3.5
Over Limit PBeadintenna Cable Preamp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos= Fo=z Bemark
MH=z dBuV m dB dBuV/m dBuy dE /m di dE cm deg
L Z2.970 36,50 -3.E0 40.00 45.%34 16.33 0.90 Z&6.66 100 75 QP
Z 143 6l0 3Z.06 -11.44 43.50 45.593 10.75 l.66 E6.Z28 ] -—— Peak
3 ZBO.050  37.50 -8.50 46.00 48.7% 1E.E7 .05 E5.91 —me -—— Peak
4 374200 E28.34 -17.66 46.00 37.21 1l4.88 Z.43 EZ6.:24 eyl -—— Peak
E 624 100 37.8 -8.7Z 46.00 41.10 13.%6 F.E6 27.04 o —-—— Peak
g ! 875400 4F.30 -3.70 46.00 4E.43 EE_EE Fo92 (REIER e —-—— Peak
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wemonian. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-23 Time: 01:05:59

Level {dBu'V/m}
17

&
-
FCC CLASS-B
-6dB
59 FCC CLASS B-AV
B _6dB
L 1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FOO CLASS-E 3m HF-ANT-6303 VERTICAL
EUT CAD
POWER 1 1Z0Wac/&0Hs
MODEL :FR 791302
MOME :llnia) Tx(40M)Ch1ES
Data Rate:13.E
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos= Fo=z Bemark
MH=z dBuV m dB dBul/m dBuy dE /m di dE cm deg
1 1326.000 40.74 -13.Z6 54.00 47.23 24.85 Z.60 33.95 100 223 Average
z 1226.000 EO0.80 -23.20 74.00 E7.23 24.85 Z.60 33.95 100 0 Peak
] 1430.000 39,35 -14.65 54.00 45.33 2E.1z Z.71 33.81 100 223 Average
4 1430.000 495.35 -24.65 74.00 E5.33 2E.1z Z.71 33.81 100 0 Peak
£ X E795.000 104 88 98.97 33.98 6£.02 34.04 100 0 Peak
£ @ E795.000 9344 87.48 33.98 £.02 34.04 100 318 Awverage
7 8540.000 54.73 -19.27 74.00 44 58 37.56 7.03 3444 100 0 Peak
g 8540.000 44. 57 -3 43 54.00 34.47 37.56 7.0 3444 100 ZEE Awerage
Remark:
1. “5”represents the Fundamental Signal
2. "“6"represents the Fundamental Signal
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wemonian. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 20
Polarization : Horizontal (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

Date: 2007-09-29 Time: 07:15:03

Level (dBuV/m}
80

FCC CLASS-B |
-fdB |
4|—‘ i
40
l—l 2 4
3
. 30 224, 8. 612, 806. 1000
Frequency {(MHz)
Site : 03CHO4-HY
Condition: FCC CLASS—-B 3m ANTZ7Z4 HORIZONTAL
EUT  AF
POWER :120vac/ 60H=
MODEL (FR 7921302
MOME :11ln(g) _Tx=(40M) Ch0O3
Data Rate:13.5
Owver Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuyW dE/m dE dEB Ccm deg
1 30.810 z59.93 -10.07% 40.00 39.36 16.36 0.88 Z&_67 i —-—— Peak
z 2E0.0E0 37.22 -8.78 46.00 48,51 12 57 2.05 Z25.91 - -—- DPeak
5] ZEG.ZE0 31.46 -14_ 54 4500 42 TE 1E.4%8 £.11 E5._&% i =o Pl
4 274,200 35.43 -10.E57 46.00 44 320 14.8%8 Z.49 E6_ZI4 ol —-—— Peak
£ 24,100 35.15 -10.8E5 46.00 38.597 19.96 .86 E7.04 S —-—— Peak
=R 875,400 4F.49 -3 E1 46.00 4Z.6EF ZE.EZ 3.9 Ee. g7 100 245 Peak
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sronroninn. FCC TEST REPORT Report No. : FR791302A

Polarization : Horizontal (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

1;«Ln::ulnszl {dBuv/m} Date: 2007-09-30 Time: 03:45:40
3
4
FCC CLASS-B
-6dB
2
59 7 FCC CLASS B-AV
-6dB
! 1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCO CLASS-E 3m HF-ANT-6903 HORIZONTAL
EUT DAP
POWER 1 1Z0Wac/&0Hs
MODEL :FR 791302
MOME sllnig) Tx(40M)Chi3
Data Rate:13.E
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= Fo=z Pemark
MH=z dBuV m dB dBuV/m dBEuy dE /m di dE cm deg
1 2388.090 41.3Z -1Z.68 54.00 43.28 28.07 3.74 33.78 100 163 Awverage
z 2328.090 €3.31 -10.6% 74.00 ©5.27 2Z8.07 3.74 33.78 100 0 Peak
3 X Z4ZZ.000 29,77 lOl.8E ZE.1E 3.7 33.79 100 0 Peak
4 X Z42Z.000 285.4E S0.3E 28.15 3.76  33.79 100 163 Awverage
5 2497.530 36.60 -17.40 54.00 38.26 28.30 3.84 33820 100 169 Awverage
& 2497_530 49. 88 -24.1F 74.00 El.54 28.30 3.84 3320 100 0 Peak
7 8721.000 E5.4% -18.E1 74.00 45 18 37.76 7.13 34.58 100 0 Peak
g 8721.000 44.14 -3.86 54.00 33.83 37.76 7.13 34 58 100 324 Awverage
Remark:
1. “3”represents the Fundamental Signal
2. “4"represents the Fundamental Signal
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sronroninn. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
i Level {dBuV/m) Date: 2007-09-29 Time: 07:22:16

FCC CLASS-B
-fdB

]
5
2
4
0 30 224, M. 612, 806. 1000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 WERTICAL
EUT AP
POTTER t1z0Wac/f60H=
MODEL cFR 731302
MOME tllndg) Tx (40M) Cho32
Data Pate:l13.5
Over Limit Beadintenna Cable Preaup Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Po= Fo=z Pemark
MH=z dBuV m dB dBuV/m dBEuy dE /m di dE cm deg
Ll 32.370 35.73 -4_.E7 40.00 45,17 1le.33 0.%20 E6.68 100 19¢ Peak
Z 124 770 E23.7% -13.71 43.850 4E.75 11.30 1.81 E6.37 it -—— Peak
3 ZEO.05D 36.93 -5.07 46.00 48.2 1Z.E87 Z.05 E5.91 Sme -—— Peak
4 00200 EE5.6l -Z0.39 46.00 32E.597 16.31 £.81 Ez7.08 ivivierd -—— Peak
E 6Z4_ 100 34.00 -12.00 46.00 3I7.82 13.36 d.26 27.04 o —-—— Peak
& 2875400 3948 -6.54 d46.00 3953 EE_GE 3.9 E&_ET ] —-—— Peak
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wemonian. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-30 Time: 03:59:48

Level {dBu'V/m}
17

3
4
FCC CLASS-B
1 -6dB
59 7 FCC CLASSB-AY
-6dB
£ 1000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Bite : 03CHO4-HY
Condition: FOC CLASS-E 3m HF-ANT-6303 VERTICAL
EUT DAD
POWEER :1Z0Vac/50Hz
MODEL cFR 791302
MOME tllnlg)  Tx(<40M) ChO3
Data Rate:13.E
Over Limit Beadintenna Cable Preaup Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos= Fo=z Pemark
MH=z dBEuV m dB dBuV/m dBEuy dE /m di dE cm deg
At £3389._850 g8.5%¢ -5.04 T4.00 70.92 E8.07 I.74 3378 100 0 Peak
z Z3g9_ 850 47,11 -6.8% E4.00 45, 07 E8.07 3.74 3378 100 235G Average
X Z4EZ_000 103 EZ 105 40 Z8.1%8 2.76 33,79 100 0 Peak
4 @ Z4ZZ_ 000 S21_EE 3.4 EZ8.1% 3.76 33,79 100 235G Average
£ 2497.780 39.33 -14.67 E4.00 40.9% 23.30 3.84 33.80 100 356 Awverage
& 2497.780 K54.76 -19.24 74.00 5&.42 23.30 3.84 33.80 100 0 Peak
7 7?989.000 SE. 25 -18.75 74.00 45.32. 35.79 6.75 33.81 100 0 Peak
8 7989.000 44.57 -9.43 54.00 34.64 3579 6.75 33.81 100 85 Average
Remark:
1. “3”represents the Fundamental Signal
2. “4"represents the Fundamental Signal
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wemonian. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 21
Polarization : Horizontal (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-29 Time: 06:59:50

Level (dBuV/m}
80

FCC CLASS-B |
5B
4|—‘ i
40
= *
3
. 30 224, 8. 612, 806. 1000
Frequency {(MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL
EUT  AF
POWER :120vac/ 60H=
MODEL (FR 7921302
MOME :1ln(a) _Tx(Z20M)Chles
Data Rate:B6.5
Over Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;/m dE dBuV/m dBuyW dE/m dE dEB Ccm deg
1 3F3_780  30.16 -9.84 40.00 3960 1631 0.91 Z&_66 i —-—— Peak
z Z50_050 37.02 -8.%8 46.00 48.31 12.87 z.05 z5.91 == —-—— Peak
5] ZEG.ZE0 31.32 -l4.68 4600 42 53 1E.4%8 £.11 E5._8&% i =o Pl
4 274,200 35.18 -10.2% 46.00 44 05 14.88 Z.49 E6_ZI4 ol —-—— Peak
] 624,100 35 5 -10.7E 46.00 35.07 19,96 .86 E7.04 === —-—— Peak
=R g75.400 47 52 -3 41 46.00 42.T7E ZE.EZ 3.9 E&.g7 100 204 Peak
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sronroninn. FCC TEST REPORT Report No. : FR791302A

Polarization : Horizontal (1GHz-25GHz)
H The test that passed at minimum margin was marked by the boldface in the following table.

1;«Ln::ulnszl {dBuv/m} Date: 2007-09-30 Time: 05:03:11
1
FCC CLASS-B
-6dB
59 3 FCC CLASS B-AV
-6dB
L 1000 4400, T&00. 11200, 14600. 18000
Frequency (MHz)
Zite - 03CHO4-HY
Condition: FOC CLABE-B 2m HF-ANT-£503 HORIZONTAL
EUT CAD
POWELR :1Z20Vac /60H=
MODEL cFR 791302
MOME tllnfa) Tx{Z0M)Chlch
Data Rate:&. &
Over Limit Beadintenna Cable Preaup Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Po= Fo=z Pemark
MH=z dBuV m dB dBuV/m dBEuy dE /m di dE cm deg
1 X EQEZ_000 103 EZ 97.54 34._00 .02 34.04 00 0 Peak
X EgES_ 000 B2E_ES g86.61 34._00 .02 34.04 pRuli] 28 Awerage
] g000_ 000 E&E_10 -12.20 T4.00 45 14 3IE_E0 5.76 3360 100 0 Peak
4 g000._ 000 43.87 -10.13 E4.00 332.91 3E_E820 E.76 3360 100 124 Awveradgs
Remark:
1. “1”represents the Fundamental Signal
2. “2"represents the Fundamental Signal
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sronroninn. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
i Level {dBu'V/m} Date: 2007-09-29 Time: 07:07:03

FCC CLASS-B
-fdB

3
g
4
2
0 30 224, M. 612, 806. 1000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 WERTICAL
EUT AP
POTTER t1z0Vac/f60H=
MODEL tFR 731302
MOME tllnia) Tx(Z0M)Chlet
Data Pate:&. &
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= FPo=z Bemark
MH=z dBuV m dEB dBul/m dBEuy dE /m di dE cm deg
L Z2.970 35.71 -4_.E5% 40.00 45,15 1e6.33 0.%0 EZ6.68 100 183 Peak
z 137730 E£3.47 -14.03 43.50 43.4F 10.76 l.81 E6.3E ] -—— Peak
3 ZBO.0ED 36.7%3 -9.E1 46.00 48.08 1EZ.E7 .05 E5.91 = -—— Peak
4 00200 31.31 -1l4.69 46.00 38.67 1&6.31 .81 E7.08 iyiierd -—— Peak
E EZd4_ 100 34.F6 -11.74 46.00 383.08 13.36 d.26 E27.04 == —-—— Peak
& 875400 39.65 -6.35 d46.00 39.78 EE.GE 3.9 EE&_ET ] —-—— Peak
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wemonian. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-30 Time: 05:09:29

Level {dBu'V/m}
17

FCC CLASS-B
-6dB
59 g FCC CLASS B-AY
T -6dB
0 1000 4400, 7800. 11200, 14600. 18000
Frequency (MHz)
Bite : 03CHO4-HY
Condition: FOC CLASS-E 3m HF-ANT-6303 VERTICAL
EUT CAD
POWEER :1Z0Vac/50Hz
MODEL cFR 791302
MOME tllnfa) Tx{Z0M)Chlch
Data Rate:&. &
Over Limit Beadintenna Cable Preaup Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= Fo=z Bemark
MH=z dBu¥V m dB dBuV/m dBEuy dE /m di dE cm deg
1 1500 000 459 428 -24 52 T4.00 EE.10 EE_Z0 .79 33,70 100 0 Peak
z 1500 000 32.&65 -15.35 L4 .00 44 F7 EE_Z0 .79 33.70 100 124 Awveradgs
33 EQES_000 107.13 101.21 324.00 .02 34.04 a0 0 Peak
4 @ EQES 000 325 76 g3.78 34.00 .02 34_04 100 275 Average
£ 8728.000 &55.49 -18.51 74.00 45.15 37.78 7.13 34.58 100 0 Peak
& 8728.000 45.14 -8.85 &4.00 34.81 37.78 7.13 34.58 100 249 Average
Remark:
1. “3”represents the Fundamental Signal
2. “4"represents the Fundamental Signal
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wemonian. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 22
Polarization : Horizontal (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-30 Time: 07:14:32

Level (dBuV/m}
80

FCC CLASS-B |
a8
ﬁ 3 :
i
W l—l
T T3
C 30 224, 8. 612, 806. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL
EUT AP
POWER :120vVac/ 60H=z
MODEL (FR 791302
MOME :1ln{g) T=(20M)Chll+1ln{g) T:x(40M)Ch0O3
Data Rate:Chll: 6.5 Ch35 3.5
Owver Limit Beadintenna Cable Preaup int Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= Foz Bemark
MHz dBuVv: /m dE dBuV/m dBuyw dE/m dE ful] CIn deg
i) 38.370 36.63 =3.37 40.00 49.61 12_ 71 0.95 Z&.64 100 245 Peak
z 2E0.050 38.85 -7.15 45.00 50.14 12_57 2.08 25.91 -— -=- Peak
3 ZEG. 250 30.07 -15.93 45.00 41.33 12_48 z.11 2zE.8% -— ~—= Peak
4 ! 374,700 41.28 -4.72 45.00 50.15 '14._38 z.49 Z&.74 - === Peak
£ ! 6Z4.100 40.42Z =5.53 45.00 d44.74 13 96 3.26 27.04 -— --— Peak
& | 875.400 41.80 -4.20 45.00 41.93 22_82 3.92 26.87 -—= ~-= Peak
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Polarization : Horizontal (1GHz-25GHz)
H The test that passed at minimum margin was marked by the boldface in the following table.

1;«Ln::ulnszl {dBuv/m} Date: 2007-10-01 Time: 01:45:00
5
q
FCC CLASS-B
q -6dB
53 FCC CLASSB-AY
= _B-
-6dB
1p
0 j000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site : 03CHO4-HY
Condition:FCC CLASS-E 3m HF-ANT-6503 HORIZONTAL
EUT DA
POWER :1Z0Vac/60Hzs
MOLEL TFR 791302
MOME :llnig)_Tx (Z0M)Chll+llnig)_Tx{40M)Ch03
Data Bate:Chll:&.5 ChO3:13_&
Owver Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuyW dE/m dE dB Ccm deg
1 2387.330 66.06 -7.84 74.00 E8.0Z 28.07 3.74 3378 100 0 Peak
z 2387.330 45.41 -7.59 54.00 48.37 28.07 3.74 33.78 100 65 Average
3 X 24zz.000 88.88 90.75 2B.15 3.7 33.79 100 £5 Awverage
4 X 242z.000 100.10 10z.01 28.11 3.76 33.78 100 0 Peak
5 X 2462.000 103.10 lo4.85 2g8.2zz 3.8l 33.79 100 0 Paak
6 X Z462.000 94.00 95.75 28.2z  3.81 33.79 100 105 Awerags
7 2483.850 E£9.08 -15.92 74.00 53.78 28.26 3.84 33.80 100 0 Peak
8 2483.850 39.47 -15.53 54.000 40.17 28.26 3.84 33.80 100 105 Averags
9 7950.000 E£2.43 -21.57 74.00 42.55 36.76 6.74 3362 100 0 Paak
10 7950.000 41.45 -12.55 54.00 31.57 36.76 6.74 3362 100 243 Average
Remark:
1. “3”represents the Fundamental Signal
2. “4"represents the Fundamental Signal
3.  “B"represents the Fundamental Signal
4. 6" represents the Fundamental Signal
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Polarization : Vertical (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

i Level {dBu'V/m} Date: 2007-09-30 Time: 07:21:44
FCC CLASS-B
-bdB
)
5
40
5 4
2
. 30 224, M. 612, 806. 1000
Frequency (MHz)
Site t0aCHO4-HY
Condition: FOC CLAZSS-B 3w AMNTZ7Z4 WERTICAL
EUT AP
FOWEER 1lz0Vac/60H=
MODEL tFR 791302
MOME Sllndg) _Tx{ZO0M)Chll+llnig) Tx (40M)Ch0O32
Data Rate:Chll:&_& ChO2:13_ &
Owver Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuyW dE /m dE dEB CIn deg
H b 31.850 35.9F -4.08 40.00 45 .35 16.34 0.8 Z&_&8 100 47 0QF
z 1E5.010 =22 57 -14.593 43.50 43217 9,95 1.687 Z&.Z8 == === Peal
k] 280,050 35,13 -10.87 46.00 d46.42 1E.E7 Z.08 zE.9l il -—-— Peak
4 74,0200 3B.T77 -1lELEZ 46.00 4Z. 84 14.38 .49 zZ&.Z4 S -—-— Peak
Lo BEZ4.100 4Z.84 -32.1e 46.00 4&.88 1338 Z.Z6 27.04 100 78 Peak
(=Tl 875,400 40,47 -L5_ 53 46.00 40,80 ZE_ &2 392 "2EU6R i --— Peak
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Polarization : Vertical (LGHz-25GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-10-01 Time: 02:33:55

Level {dBu'V/m}
17

g
F:
FCC CLASS-B
|
-6dB
59
q FCC CLASS-B-AV
1 -6dB
1R
0
1000 5500, 10600, 15400, 20200. 25000
Frequency (MHz)
Site t0aCHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-&6%03 VERTICAL
EUT AP
FOWEER :1z0Vac/60H=
MODEL tFR 791302
MOME Sllndg) _Tx{ZO0M)Chll+llnig) Tx (40M)Ch032
Data Rate:Chll:&_& ChO2:13_ &
Owver Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuW dE/m dE dEB CIn deg
b e Z3E6.380 70.56 -3.44 T4.00 TF.EF F3.07 3.74 33.78 l00 0 Peak
2 Z386.380 F£l.4¢6 -z2.54 E4.00 E£3.4F E85.07 .74 33.78 100 4z Averag4
2 Z4zZ_ 000 104,27 10e.1z E8.1% Figa 3E-F9 100 0 Peak
4 ZdzZ_ 000 2z 7% o4 62 ZB.1E .76 32378 100 4F Lwerage
L Z45Z. 000 107.31 109,08 E8.Z2Z 3:81 3370 100 0 Peak
&R Z45Z.000 37.83 99 .58 2B Z& o8l 33T 100 40 Awerage
7 Z484._ 510 £6.37 -7.83 T4.00 £8.07 E8.Z¢ Z.84 32380 100 0 Peak
=t Zd484_ 510 48,88 -L5.1z E4.00 E0O.52 E8.Z6 2.84 32380 100 40 Awverage
] 2934000 Ez.91 -Z1.05 74,00 42.38 38.02 T.ZE 324.74 100 0 Peak
10 2934000 41.5¢ -lz.44 54,00 321.02 328.0Z2 T.EE 324.74 100 14 Awerage
Remark:
1. “3”represents the Fundamental Signal
2. “4"represents the Fundamental Signal
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Test Mode : Mode 23
Polarization : Horizontal (30MHz-1GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

Date: 2007-09-30 Time: 07:31:52

Level (dBuV/m}
80

FEC CLASS-B |
5B
4|—‘ i :
40 4
2 I—‘
. 30 224, 8. 612, 806. 1000
Frequency {(MHz)
Site : 03CHO4-HY
Condition: FCC CLASS—-B 3m ANTZ7Z4 HORIZONTAL
EUT : AF
POWER :120vac/ 60H=
MODEL (FR 7921302
MOME :1lln(a) _T=(Z0M)Chl4%+11ln{a)_ Tx(Z20M)Chlés
Data Rate:B6.5
Over Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;/m dE dBuV/m dBuyW dE/m dE dEB Ccm deg
1 3l.8%0 33.0% -6.91 40.00 42 5 16.34 0.8% Z&_66 ] —-—— Peak
z ! 39180 34.88 -E5_1 40.00 47.85 12.71 O.9&6 EZ6.64 —o= -—— Peak
34 ZE0.0E0 41,587 -4.42 45,00 EZ_&g8  1E.E7 Zah SFLAl 100 123 Peak
4 274,200 38.82 -7.18 46.00 47.6% 14.88 .49 EZ6_I4 el —-—— Peak
] 624100 35.47 -10.E5E2 46.00 39 2% 19.96 3.6 E7.04 ] —-—— Peak
=R 75,400 41.41 -4_.E55 45.00 4154 ZE.EZ 3.8 Ee.g7 S -—— Peak
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Polarization : Horizontal (1GHz-25GHz)
H The test that passed at minimum margin was marked by the boldface in the following table.

1;«Ln::ulnszl {dBuv/m} Date: 2007-10-01 Time: 03:55:04
7
FCC CLASS-B
-6dB
59 5 FCC CLASS B-AV
-6dB
i
0 o00 4400, 7800. 11200. 14500. 18000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCO CLASS-E 3m HF-ANT-6503 HORIZONTAL
EUT CAD
POWER 1 1Z0Wac/&0Hs
MODEL :FR 791302
MOME :1lnia) Tx(Z0MIChl459+1llni{a) Tz {Z0M)Chlss
Data Rate:&6. &
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Po= Fo=z Bemark
MH=z dBuV m dB dBuV/m dBEuy dE /m di dE cm deg
1 E74E.000 100.40 94.48 33.94 £.02 34.0F Llon 0 Peak
il E74E5.000 2954 23.62 33.94 £.02 34.0F Llon 29 Average
4 ESZE.000 102,35 26,97 34.00 £.02 34.04 100 0 Peak
4 X ESZE. 000 90,23 24.26 34.00 £.02 34.04 100 45 Average
5 8788.000 54.57 -19.48 74.00 44.14 37.84 T.16 34.62 100 0 Peak
& 8788.000 44.17 -3.88 54.00 33.74 37.84 T.16 3462 100 E4 Average
Remark:
1. “1”represents the Fundamental Signal
2. “2"represents the Fundamental Signal
3. “3"represents the Fundamental Signal
4.  “4" represents the Fundamental Signal
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Polarization : Vertical (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
i Level {dBu'V/m} Date: 2007-09-30 Time: 07:39:05

FCC CLASS-B
-fdB

0 30 224, M. 612, 806. 1000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 WERTICAL
EUT AP
POTTER tlz0Wac/f60H=
MODEL tFR 731302
MOME tllnda) Tx{(ZOM)Chl42+llnla) Tx(Z0M)Chl&l
Data Pate:&. &
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= Fo=z Bemark
MH=z dBuV m dB dBuV/m dBEuy dE /m di dE cm deg
Ll 31.850 36.16 -3.84 40.00 45 .55 16.34 0.82 Z6.66 100 73 QP |
z 38.370 32.73 -T7.E7 40.00 45,71 1E.71 0.%5 E6.64 it ] -—— Peak
3 ZBO.050  37.386 -8.64 46.00 48.65 1EZ.E7 .05 E5.91 =i -—— Peak
4 374200 33.83 -1l2.17 46.00 4E.70 14.88 Z.43 E6.:24 ivierd -—— Peak
E 6Z4_ 100 39.34 -6.66 46.00 4316 13.3%6 F.26 27.04 e —-—— Peak
& 275400 39.68 -6.3FZ 46.00 39.81 EE.6E 3.9 E&_E7 ] -—— Peak
SPORTON International Inc. Page No. 1172 of 180
TEL : 886-2-2696-2468 Report Issued Date : Oct. 15, 2007
FAX : 886-2-2696-2255 Report Version : Rev.02

FCC ID : RE7-AP300



wemonian. FCC TEST REPORT

Report No.
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Polarization : Vertical (LGHz-25GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-10-01 Time: 03:56:51

Level {dBuV/m}
17

FCC CLASS-B
-6dB
59 g FCC CLASS B-AY
= -6dB
1
4
%1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-BE 3m HF-ANT-6503 VERTICAL
EUT AP
POTTER tlz0Vac/60H=
MODEL cFR 791302
MOME tllnfa) Tx{Z0M)Chl42+llni{al Tx{(ZO0M)Chlel
Data Rate:&. &
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= Fo=z Bemark
MH=z dBuV: m dB dBuV/m dBEuy dE /m di dE cm deg
1 logg. 000 40.14 -12.8& E4.00 47.95 F4 13 £.31 34._30 100 7EZ Awerage
z logg. 000 Ll 8 -zz.18 74.00 E5.63 E4.1%3 £.31 34._3z0 100 0 Peak
] 100 000 45 43 -4 51 74,00 EE.11 EE_Z0 Z.79 33,70 100 0 Peak
4 1500 000 3745 -16.58E E4.00 432,07 EE_Z0 .79 33,70 100 76 Awverage
E X E745_ 000 10355 S7.63 323.94 6.0z 34.05 100 0 Peak
& E745_ 000 =21_z0 g85_28 33.94 6.0z 3405 100 328 Awerage
TH LE8z5_ 000 105 47 S99._ 44 32400 .0z Zd4_04 100 0 Peak
=R | EgzL_000 93 87 87.8% 324._00 6.0z 3d4_04 100 343 Awverage
2 YeE8_000 E5_z0 -18.80 74.00 4573 35_53 E_6Z 3374 100 0 Peak
10 758000 44 54 -9 48 E4.00 3513 3653 .62 3374 100 214 Awverage
Remark:
1. “5”represents the Fundamental Signal
2. "“6"represents the Fundamental Signal
3. “7"represents the Fundamental Signal
4. "8 represents the Fundamental Signal
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5.8 Antenna Requirements

5.8.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be designed

to ensure that no other antenna except assembled by the responsible party shall be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.8.2 Antenna Connected Construction
The antenna type used in this product is dipole for WLAN. The connector is reverse SMA on antenna port

and it is considered to meet antenna requirement of FCC.

5.8.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments Used
. L Calibration
Instrument Manufacturer Model No. Serial No. Characteristics Date Due Date Remark
. Conduction
EMC Receiver R&S ESCS 30 100359 9kHz — 2.75GHz | Mar. 01, 2007 | Feb. 29, 2008
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz Mar. 31, 2007 | Mar. 30, 2008
(CO04-HY)
LISN Conduction
) EMCO 3810/2NM 9703-1839 9kHz — 30MHz | Mar. 22, 2007 | Mar. 21, 2008
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz | Apr. 20, 2007 | Apr. 19, 2008
(CO04-HY)
Conduction
ISN SCHAFFNER ISN T400 21653 9kHz —30MHz Mar. 09, 2007 | Mar. 08, 2008
(CO04-HY)
; Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO04-HY)
3m Semi Anechoic 30 MHz - 1 GHz Radiation
Chamber TDK SAC-3M 03CHO04-HY 3m Oct. 30, 2006 | Oct. 29, 2007 (03CHO4-HY)
. Radiation
Amplifier Schaffner CPA9231A 3564 9 kHz - 2 GHz Aug.31, 2007 | Aug.30, 2008 (03CHO4-HY)
- . Radiation
Amplifier Agilent 8449B 3008A01917 1~26.5GHz Nov. 15, 2007 | Nov. 14, 2007 (03CHO4-HY)
Radiation
Spectrum Analyzer R&S FSP40 100055 9KHz~40GHz |June. 25, 2006 | June. 24, 2008 (03CHO4-HY)
i Radiation
Bilog Antenna SCHAFFNER CBL6112B 2724 30 MHz - 1 GHz | Aug. 13, 2007 | Aug. 12, 2008 (03CHO4-HY)
Radiation
SHF-EHF Horn Schwarzbeck BBHA 9170 9170-249 14G~40G Nov. 20, 2006 | Nov. 19, 2008 (03CHO4-HY)
i Radiation
Turn Table HD Deis HD 2000 420/610 0 - 360 degree N/A N/A (03CHO4-HY)
. Radiation
Antenna Mast Chaintek 3000 N/A Im-4m N/A N/A (03CHO4-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)
Contribution X
Uncertainty of ™
" u(x;)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26

of 95%

U=2Uc(y)

Uncertainty of Radiated Emission Measurement

(30MHz ~ 1000MHz)

Contribution Uncertainty of X;
. Probability u(x)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 24
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Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Contribution Uncertainty of X; ( )
Ci Ci*u(x
Probability u(x) '
dB . . .
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2=0.194
Uncertainty=20log(1-I'1*T"2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4,72
confidence of 95%  U=2Ue(y)
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Appendix A. External Photographs of EUT
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